
Volume 30 Number 4 November 2003 

THE CANADIAN JOURNAL OF 

Neurological Sciences 
LE JOURNAL CANADIEN DES 

Sciences Neurologiques 
AN INTERNATIONAL JOURNAL / UN JOURNAL INTERNATIONAL 

EDITORIALS 

299 Whither Neuropathology? 
Roland Auer 

302 Cervical Artery Dissection, Imaging, Trauma and Causal Inference 
Michael D. Hill 

305 De-efferentation and De-afferentation in Fulminant Polyneuropathy: Lessons from the Isolated Brain 
G. Bryan Young 

REVIEW ARTICLES 

307 Progress in Clinical Neurosciences: Therapeutic Hypothermia in Severe Traumatic Brain Injury 
David A. Zygun, Christopher J. Doig, Roland N. Auer, Kevin B. Laupland, Garnette R. Sutherland 

314 The Rlectrodiagnosis of Ulnar Nerve Entrapment at the Elbow HflH 
Ralph Z. Kern 

ORIGINAL ARTICLES 

320 Motor Vehicle Accidents: the Most Common Cause of Traumatic Vertebrobasilar Ischemia 
Michel Beaudry, J. David Spence 

326 Imaging of Murine Brain Tumors Using a 1.5 Tesla Clinical MRI System 
Wouter R. van Furth, Suzanne Laughlin, Michael D. Taylor, Bodour Salhia, Todd Mainprize, Mark 
Henkelman, Michael D. Cusimano, Cameron Ackerley, James T. Rutka 

333 Chlamydia pneumoniae and Atherosclerosis following Carotid Endarterectomy 
Babak S. Jahromi, Michael D. Hill, Kate Holmes, Stuart Hutchison, William S. Tucker, Brian Chiu 

340 Dexamethasone for Morbidity After Subdural Electrode Insertion - A Randomized Controlled Trial 
Ramesh L. Sahjpaul, JeffMahon, Samuel Wiebe 

349 Cell-Cycle Gene Expression in Lovastatin-Induced Medulloblastoma Apoptosis 
Wei Wang and Robert J.B. Macaulay 

NEUROIMAGING HIGHLIGHT 

358 Submitted by: Alice Ho, Jean Mah, Robin Casey, Penney Gaul 

EXCHANGE ARTICLE 

361 Autosomal Dominant Spinocerebellar Ataxias: An Asian Perspective 
E.K. Tan 

EXPERIMENTAL NEUROSCIENCES 

368 Incomplete Assessment of Experimental Cytoprotectants in Rodent Ischemia Studies 
Suzanne B. DeBow, Darren L. Clark, Crystal L. MacLellan, Frederick Colbourne 

CASE REPORTS (See Contents Page) 

ABSTRACTS 

405 Canadian Association of Neuropathologists 
Abstracts of papers and cases presented at the 43rd Annual Meeting 

The official Journal of: The Canadian Neurological Society, The Canadian Neurosurgical Society, 
The Canadian Society of Clinical Neurophysiologists, The Canadian Association of Child Neurology 

https://doi.org/10.1017/S0317167100050411 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100050411


^ T ^ T •' peut faite 

pout vospa 

Bienfaits relatifs de Rebif" vs placebo 
Diminution 
de frequence 
des poussees 

Retard de la 
progression 

de I'invalidite 

Diminution du 
fardeau impose 
par la maladie 

^B pr JSpF ^€R 
(1,73 vs 2,56 avec placebo, 

moycnne, p<0.005) 
(21,3 vs 11,9 mois avec placebo, 

premier quartilo, 
p<0,05, delai a la premiere 

progression confirmee) 

( - 3 , 8 % v s + I O , 9 % a v e c 
placebo, mediane ,p<0.0001, 

m c s u r t c p a r 1HM) 

Au cours de deux etudes pivots incluant un total 

de 628 patients, Rebif a demontre une efficacite 

significative pour les trois parametres principaux 

(poussees, progression de I'invalidite et IRM)1,2. 

Sa capacite de modifier le cours de la maladie2 a fait 

non seulement de Rebif un bon medicament de 

premiere ligne pour la SEP remittente, mais egale-

ment le medicament dominant de sa categories 
Resultats de la dose de 44 meg trois fois par semaine apres 2 ans1. 

Rebif est generalement bien tolere. Les effets indesirables les plus frequents sont souvent traitables et 

diminuent en frequence et en gravite avec le temps2t. 

Rebif modifie revolution naturelle de la SEP remittente2. 

Rebif" est indique pour le traitement de la sclerose en plaques remittente chez des patients dont la cote EDSS se situe entre 0 et 
5,0, afin de reduire le nombre et la gravite des poussees cliniques, de ralentir la progression de I'invalidite physique et de reduire 
les besoins de corticotherapie et le nombre de sejours a 1'hopital pour le traitement de la sclerose en plaques. Son efficacite a ete 
confirmee au moyen devaluations IRM en T( marquees au Gd et devaluations IRM en T2 (fardeau impose par la maladie)2. 

t Les effets indesirables rapportes le plus souvent sont les suivants : reactions au point d'injection (toutes) (92,4 % vs 38,5 % pour le place­
bo), infections des voies respiratoires superieures (74,5 % vs 85,6 % pour le placebo), cephalee (70,1 % vs 62,6 % pour le placebo), syndrome 
pseudo-grippal (58,7 % vs 51,3 % pour le placebo), fatigue (41,3 % vs 35,8 % pour le placebo) et fievre (27,7 % vs 15,5 % pour le placebo). 
Les preuves d'innocuite et d'efficacite sont obtenues de l'etude de 2 ans seulement. Veuillez consulter la monographic du produit pour les 
renseignements d'ordonnance2. 

:|: Etude randomise*, a double insu, controlee par placebo. Groupe Rebif 44 meg 3 fois/semaine (n = 184), groupe Rebif 22 meg 
3 fois/semaine (n = 189), groupe placebo (n = 187)'. 

A Le cas hypothetique peut ne pas representer les resultats obtenus dans la population generale. 

'CCI'P* fc&Rebif; 
POUR DE MULTIPLES RAISONS. 

\.serono 

Pour documentation voir pages A-26, A-27 
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For Patients With RRMS 
COPAXONE Delivers 
Measurable Differences 

Demonstrated impact on disability 
• COPAXONE®-treated patients experienced a significant improvement in mean 

EDSS change: 123% treatment effect vs. placebo over 2 years 
(-0.05 {n=125} vs. +0.21 {n=126}, p=0.023)' 

Reduced relapse rates* 
• 3 5 % reduct ion at 9 m o n t h s (0.50 {n=113} vs. 0.77 {n=115} placebo, mean, p=0.0077)1 

• 7 5 % reduct ion at 2 years (0.60 {n=25} vs. 2.40 {n=25} placebo, mean, p=0.005)' 

*Two independent studies 

Established safety profile 
• Demonstrated for over 7 years in clinical trials1 

• No recommended monitoring of liver and thyroid function or 
complete blood count1 

COPAXONE® is indicated for use in ambulatory patients with Relapsing-Remitting Multiple Sclerosis (RRMS) 
to reduce the frequency of relapses. 
The safety and efficacy of COPAXONE® in chronic progressive MS have not been established. 
The most commonly observed adverse events associated with the use of COPAXONE® in controlled trials 
which occurred at higher frequency than placebo were: injection site reactions (2.4-66.4% vs. 0-36.5%), 
vasodilation (27.2% vs. 11.1%), chest pain (26.4% vs. 10.3%), asthenia (64.8% vs. 61.9%), infection, pain, 
nausea (23.2% vs. 17.5%), arthralgia (24.8% vs. 17.5%), anxiety 
and hypertonia (35.2% vs. 29.4%). _ ^ — ^ ^ 

COPAXONE 
(glatiramer acetate injection) 

1ZHZI 
HlH'.iWHI^m 

COPAXONE" is a registered trademark of Teva Pharmaceuticals Ltd. and is used 
under licence. TEVA and the design version thereof are trademarks of 
Teva Pharmaceutical Industries Ltd. and are used under licence. , - ^ 
©2003 Teva Neuroscience C.P. - S.E.N.C., Montreal, Quebec H3A 3L4 F*A§7 
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YESTERDAY, PEOPLE WITH EPILEPSY 
HAD TO DE EXTRAORDINARY TO SUCCEED 

Charles Dickens 
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EFFICACY ACROSS A BROAD RANGE 
OF SEIZURES. 

• TOPAMAX demonstrates efficacy in Partial Onset, Primary Generalized Tonic-Clonic, and Lennox-Gastaut Seizures1 

• Desirable seizure-free results were shown in both Adults (19%y and Children (22%)* with Partial Onset Seizures" 

NO EVIDENCE OF LIFE-THREATENING 
SIDE EFFECTS. 

• Like most antiepileptics, the most common side effects are CNS related, usually mild to moderate and transient" 

ADULT PATIENTS MAY EXPERIENCE 
WEIGHT LOSS. 

• 73% of patients (n = 52) showed a mean weight decrease of 5.97 lb (Interim analysis. Average duration 60 days)4 

• 96% of children in clinical trials (>one year) who lost weight showed resumption of weight gain in test period"1 

TODAY, THERE'S TOPAMAX 

D.I.D. DOSING WITH THE 
PATIENT IN MIND. 

TOPAMAX is initiated and titrated to clinical response regardless of existing anticonvulsant therapy 

Tablets available on formulary" 

NOW AVAILABLE 
IN SPRINKLE 

CAPSULES 

TOPAMAX 
topiramate 

NOW INDICATED 
FOR CHILDREN 

H E L P I N G P A T I E N T S M A K E M O R E OF T H E I R L I V E S 
p'TOPAMAX* topiramate Tablets and Sprinkle Capsules: indicated as adjunctive therapy for the management of patients (adults and children two years and older) with 
epilepsy who are not satisfactorily controlled with conventional therapy. There is limited information on the use of topiramate in monotherapy at this time1. 

\ Open label, 20 week tr ial {n=450 Adults), Optimal dosing was 300-350 mg/day( Average 288 mg/day). 

\ Open label tr ial for children (n=72} treated for £ 3 months. Average dose of 10 mg/kg/rjay. 

§ CNS adverse events: Somnolence (30.1%), dizziness (28.3%), ataxia (21.2%), speech disorders (16.8%), psychomotor slowing (16.8%), nystagmus (15.0%), paresthesia (15.0%), nervousness (15,9%), difficulty with concentration/attention (8,0%), confusion (9.7%), 

depression (8.0%), anorexia (5.3%), language problems (6.2%) and mood problems (3.5%). In an audit of 1446 adults and 303 children, there appeared to be a similar pattern of adverse events. 

* * The long-term effects of weight loss in pediatric patients are not known. 

f t Limited use benefit: Ontario, Nova Scotia, New Brunswick, PEL Full benefit: Quebec, Saskatchewan, British Columbia, Alberta, Manitoba. 

Please refer to the TOPAMAX Prescribing Information for complete prescribing details. 

REFERENCES: 1, TOPAMAX* topiramate Tablets and Sprinkle Capsules Product Monograph, May 11,1999. 2. Kamin M, Kraut L, Olson W. Dose optimization of topiramate as add-on therapy in adults with treatment-resistant partial-onset seizures Neurology 1999:52 

(Suppl 2):A525-526.3. Glauser TA, Elterman R, Wytlie E et a I. Open label topiramate in paediatric partial epilepsy Epilepsia 1997:38 (Suppl 3}:94. 4. Rosenfeld WE et al.Topiramate and concomitant weight loss. Epilepsia 1997:38 (Suppl 8):98. 

3 JANSSEN-ORTHO Inc. 

"Al l trademark rights used under license D 2000 JANSSEN-ORTHO Inc. -WAB* TXJA001001A 
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Now my family and I don't 
have to confront my MS 
every time I open the fridge door." 

-Teresa, MS focus group, April 2002 

REFRIGERATION-FREE 
storage for a new level 
of convenience 

New discrete storage flexibility 

Easier to transport and travel with 
(keep between 15 and 30 °C) 

BETASERON® is a registered trademark of Berlex Canada Inc. 
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NEW REFRIGERATION-FREE 
STORAGE 

TER 
THAN EVER 

Same proven therapy 

1-3 Reduces relapse FREQUENCY and SEVERITY in RRMS 

• Backed by MS Pathways™ of Canada patient management support with toll-free 

hotline access to MS-specialized registered nurses 

BETASERON* (interferon beta-1b) is indicated for the reduction of the frequency of clinical exacerbations in ambulatory 

patients with relapsing-remitting multiple sclerosis and for the slowing of progression in disability and the reduction of 

the frequency of clinical exacerbations in patients with secondary-progressive multiple sclerosis. 

The safety and efficacy of BETASERON* in primary progressive MS have not been evaluated. Efficacy of treatment for longer 

than 2 years has not been substantially demonstrated in relapsing-remitting multiple sclerosis (RRMS). 

The most common side effects related to BETASERON* in patients with RRMS are: flu-like syndrome (76%), fever (59%), 

chills (46%), injection-site reactions (85%), myalgia (44%), asthenia (49%) and malaise (15%).2 Flu-like symptoms and 

injection-site reactions are manageable and lessen with time.2 

FOR COMPLETE WARNINGS AND PRECAUTIONS, PLEASE REFER TO THE PRODUCT MONOGRAPH, AVAILABLE TO HEALTH 
CARE PROFESSIONALS UPON REQUEST. 

rj S3 

BETASERON 
B6RLGX 

I N T E R F E R O N B E T A - 1 b 
www.betaseron.ca 
www.mspathways.ca 
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INFORMATION FOR AUTHORS 

The Canadian Journal of Neurological Sciences publishes original articles 
in neurology, neurosurgery and basic neurosciences. Manuscripts are con­
sidered for publication with the understanding that they, or the essence of 
their content, have not been published elsewhere except in abstract form 
and are not under simultaneous consideration by another journal. A cover 
letter that states the above must accompany the submission. Articles 
undergo peer review. Manuscripts should be submitted to: Douglas 
Zochodne, M.D., Editor, Canadian Journal of Neurological Sciences, 
7015 Macleod Trail SW, Suite 709, Calgary, AB, Canada T2H 2K6 

Manuscript Preparation 

• Submit five high quality copies of the manuscript and original illus­
trations. Papers will be accepted in English or French. Manuscripts must 
be double spaced throughout including references, tables and legends 
for illustrations. Margins of at least 25mm should be left on all sides. 

• After a paper has been reviewed, the author will be requested to sub­
mit four copies of the revised manuscript, including illustrations. 
Supply a computer diskette (3 1/2" size) containing the article saved in 

an RTF format. Identify clearly first author's name, file name, word 
processing program and version, and system (i.e. PC or Mac). Clearly 
indicate the order and importance of headings. 

• For detailed instructions regarding style and layout refer to "Uniform 

requirements for manuscripts submitted to biomedical journals". 

Copies of this document may be obtained on the website 
www.icmje.org, but the main points are summarized here. Articles 
should be submitted under conventional headings of introduction, meth­

ods and materials, results, discussion, but other headings will be con­
sidered if more suitable. Clinical trials must be reported in Consort for­
mat (www.cjns.org). Pages of text should be numbered consecutively. 

• A title page should identify the title of the article which should be no 
more than 80 characters including spaces; name of institution(s) from 
which the work originated; and the name, address, telephone, and fax 
number of the corresponding author. 

• Abstract Original Articles should be accompanied by an abstract of 
250 words or less on a separate page, preferably in English and French, 
although the Journal will provide translation if required. Abstracts of 
original articles should consist of four paragraphs headed: Background 

(or objective), Methods, Results and Conclusions. Review articles 
should be accompanied by an abstract of 150 words or less. 

• Acknowledgements including recognition of financial support should 

be typed on a separate page at the end of the text. 

• The SI system (systeme international d'unites) should be used in report­
ing all laboratory data, even if originally reported in another system. An 
Ethics approval statement must be provided, if applicable. Temperatures 
are reported in degrees Celsius. English language text may use either 
British or American spelling, but should be consistent throughout. 

• References should be numbered in the order of their citation in the 
text. Those cited only in tables and legends for illustrations are num­
bered according to the sequence established by the first identification in 
the text of a particular table or illustration. Titles of journals should be 
abbreviated according to the style used in Index Medicus. References 
should list the names of up to five authors; if there are more, cite the 
first three, then et al. Provide the full title, year of publication, volume 
number and inclusive pagination for journal articles. For any reference 
cited as "in press", five copies of the article must accompany the 
author's manuscript. Do not reference unpublished or "submitted" 
papers; these can be mentioned in the body of the text and authors must 
provide five copies of "submitted" manuscripts. Avoid "personal com­
munications" and, if necessary, include them in the body of the text, not 

among the references. Reference citations should not include unpub­
lished presentations or other non-accessible material. Books or chapter 
references should also include the place of publication and the name of 
the publisher. Examples of correct forms of reference follow: 

Journals 

Yang JF, Fung M, Edamura R, et al. H-Reflex modulation during 
walking in spastic paretic subjects. Can J Neurol Sci 1991; 18: 443-452. 

Chapter in a book 

McGeer PL, McGeer EG. Amino acid neurotransmitters. In: Siegel 
GJ, Albers RW, Agranoff BW, Katzman R, eds. Basic Neurochemistry. 
Boston: Little, Brown & Co., 1981: 233-254. 

• Illustrations Submit five original sets of illustrations. We will not 
return illustrations; therefore, authors should keep negatives for all pho­
tographs. Submit high quality glossy black and white photographs 
preferably 127 x 173 mm (5" x 7"). This includes graphs and diagrams. 
Do NOT send photocopies of illustrations. Original artwork and radi­
ographs should not be submitted. The additional cost of coloured illus­
trations must be borne by the author; quotations are available upon 
request from the Journal office. Identify each figure with a label at the 
back indicating top, figure number and first author. Letters and arrows 
applied to the figures to identify particular findings should be profes­
sional appliques suitable for publication. Photomicrographs should 
include a calibration bar with a scale indicated on the figure or in the 
legend. Legends for illustrations should be typed on a separate page 
from the illustrations. 

• Tables Type tables double-spaced on pages separate from the text. 
Provide a table number and title for each. Particular care should be 
taken in the preparation of tables to ensure that the data are presented 
clearly and concisely. Each column should have a short or abbreviated 
heading. Place explanatory matter in footnotes, not in the heading. Do 
not submit tables as photographs. 

• Review articles on selected topics are also published. They are usual­
ly invited, but unsolicited reviews will be considered. It is recommend­
ed that authors intending to submit review articles contact the Editor in 
advance. 

• Letters to the Editor concerning matters arising in recent articles are 
welcome. Letters should be limited to two double-spaced pages and 
may include one illustration and a maximum of four references. 

• Permissions and Releases Any non-original material (quotations, 
tables, figures) must be accompanied by written permission from the 
author and the copyright owner to reproduce the material in the Journal. 
Permission must be for print and electronic media. Photographs of rec­
ognizable persons must be accompanied by a signed release from the 
legal guardian or patient authorizing publication. Case reports should 
include signed consent from the patient being reported. 

• Conflict of Interest Authors who have non-scientific or non-academic 
gain whether it be financial or other from publishing their article are 
responsible for declaring it to the Editor. Any financial interest, research 
grant, material support, or consulting fee associated with the contents of 
the manuscript must be declared to the Editor. These guidelines apply to 
each author and their immediate families. Conflicts of interest are not nec­
essarily wrong nor do they necessarily change the scientific validity of 
research or opinion, but the Journal and readers should be aware of the 
conflict. If the Editor considers the conflict to compromise the validity of 
the paper, it will not be accepted for publication. Authors, editorial staff 
and reviewers are asked to declare any relationship that would be consid­
ered as a conflict of interest whether or not they believe that a conflict 
actually exists. Information that the Journal receives about conflict or 
potential conflict will be kept confidential unless the Editor or Associate 
Editor considers it to be important to readers. Such conflicts will be pub­
lished in the author credits or as a footnote to the paper, with knowledge 
of the authors. 
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Be prepared to see I G I V 
in a different l i g h t . 

A comprehensive innovation in IGIV. 

From the makers of Gamimune® N, 10% (immune globulin intravenous (human), 10%). 

Gamunex™ is indicated as replacement therapy 
of primary humoral immunodeficiency (PID);to rapidly raise platelet counts in 

idiopathic thrombocytopenic purpura (ITP); to reduce infections, interstitial pneumonia and acute graft disease 
in allogeneic bone marrow transplantation (BMT) in patients > 20 years of age; and for the reduction of pediatric HIV infection, 

in the absence of a response to or the tolerability of antiretroviral combination therapy. 

Immune globulin intravenous (human) products have been associated with renal dysfunction, acute renal failure, osmotic nephrosis 
and death. Patients predisposed to acute renal failure should be administered the minimum concentration of human 

immune globulin products at the minimum rate of infusion. 

Gamunex™ is made from human plasma. Such products may transmit known or unknown infectious agents. 
The possibility of transmission is reduced through careful screening of plasma donors, testing for certain 

virus infections, inactivating and/or removing certain viruses in the manufacturing process. 
Individuals who receive infusions of blood or plasma products may develop signs 

and/or symptoms of some viral infections, particularly hepatitis C. 

Please see full Prescribing Information. 

Coming soon 
new 

ffiy Bayer Healthcare 
Biological Products Division 

www.bayerbiologicals.com 

Gamunex" and Gamimune* are trademarks of 
Bayer Healthcare LLC, used under license. 

P A A B * ( R & D ) 

mmune globulin intravenous (human), 10% 
caprylate/chromatography purified 

rmation see pages A-38 8. 
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Specialists in psychiatry Pioneers in neurology 

® Registered trademark of Lundbeck Canada Inc 
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Lundbeck is unique. It is the only pharmaceutical company concentrating all its re­

sources on the development of new therapies for diseases of the central nervous 

system. We are proud of our past achievements, like the medication Celexa* and 

committed to future innovations in the treatment of depression, epilepsy, Alzheimer's 

disease, Parkinson's disease and schizophrenia. 

Our goal is to improve the quality of life of individuals 

suffering from psychiatric and neurological di 

All 
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Neutralizing antibodies (NAbs) 
may significantly impact IFNB's ability 

to bind to receptors and initiate 
an immunomodulatory process. 
AVONEX® has demonstrated the 

lowest incidence of NAbs.£]23A 

• -AVONEX t rea ted pat ients had the lowest risk of becoming 
persistent NAb-posi t ive; 2 % of pat ients versus 15% and 
3 1 % fo r Rebif® (IFNB-1a 22 ug) and Betaseron® (IFN6-1b) 
respectively (Betaseron® vs AVONEX p=0.001, Betaseron® 
vs Rebif® p=0.19, Rebif® vs AVONEX p=0.04, n=125).2 

• - T h e major i ty of NAbs usually appear dur ing the 
f i rst 12 months af ter in i t ia t ion of IFNG therapy 
( ranging f r o m 3 t o 18 months).2 5 

Once-a-week AVONEX - Efficacy that Lasts 
3 7 % reduct ion in probabi l i ty of disabi l i ty progression 

at 2 years (21.9% vs. 34.9%; p=0.02).15 

3 2 % reduct ion in annual exacerbat ion rate over 
2 years (0.61 vs. 0.90; p=0.002).*5 

5 5 % reduct ion in who le brain a t rophy progression 
in year 2 (-0.233 vs. -0 .521; p=0.03).®6 

8 9 % reduct ion in Gd-enhanced lesions in pat ients w i t h 
enhancement at baseline (0.11 vs 0.50; p=0.041). t7 

AVONEX is indicated for the treatment of relapsing forms of MS.5 AVONEX 
is generally well tolerated.5 The most common side effects associated with 
treatment are flu-like symptoms (muscle ache [myalgia], fever, chills, and 
asthenia). AVONEX should be used with caution in patients with depression 
and in patients with seizure disorders. Patients with cardiac disease should 
be closely monitored. Routine periodic blood chemistry and hematologic 
tests are recommended during treatment with AVONEX. 

•a A ONCE-A-WKK __. _^, 

^VQNEX 
(Interferonbeta-la) 

J IM Injection 

E F F I C A C Y T H A T L A S T S 
As demonstrated in 2 years of clinical trials 

E Comparative clinical significance has not been established. 
H Kaplan-Meier methodology, AVONEX n=158, placebo 11=143. * AVONEX n=85, placebo n=87. r-j isjr^ f~ M" 

'pAAD^I' a As measured by brain parenchymal fraction, AVONEX n=68, placebo n=72. \j\ V_Q t̂ l\l 
' t AVONEX n=44, placebo n=44. The exact relationship between MRI findings and clinical status is unknown. 

Biogen Canada is a trademark of Biogen, Inc. AVONEX is a registered trademark of Biogen, Inc. 
Rebif is a registered trademark of Serono Canada Inc. Betaseron is a registered trademark of Berlex Canada Inc. 
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CANADIAN CONGRESS OF NEUROLOGICAL SCIENCES 

CONGRES CANADIEN DES SCIENCES N E U R O L O G I Q U E S 

Home I Contact I Site Map I Search 

CCNS INFORMATION 

Become a member 

Residents 

Meetings & Events 

Canadian Brain & 
Nerve Health Coalition 

Affiliates & Associates 

Maintenance of Certification 

Canadian Journal of 
Neurological Sciences 

Links 

Visit the new 
Canadian Congress of Neurological 
Sciences 
website (www.ccns.org) 

The CCNS website has a new look and new features. 
Check out the home page for a new feature on 
"Pioneers in Canadian Neurology". Visit the site to get 
the latest information on the annual scientific 
meeting, and register online. Planning a CME event? 
Look up the comprehensive Maintenance of 
Certification section. Not a member? Visit the 
"Become a Member" section, read about member 
benefits and download an application form. Are you a 
resident or Fellow? Visit the "Residents and Fellows" 
section for information just for you. 

MEMBERS' CENTRE 

CME Opportunities 

News & Views 

The CCNS 

CCNS Societies 

Residents 

Canadian Journal of 
Neurological Sciences 

Login to the Members' Centre Now 

The CCNS website has a new section just for 
members. Watch for your password in the mail to 
enter the Members' Centre, which will also provide 
password access to the Canadian Journal of 
Neurological Sciences (CJNS) online. 

On the Members' Centre homepage, test your powers 
of observation by viewing an image and making a 
diagnosis. In this section, you will also find 
opportunities and resources to maintain your MOC 
credits, including online CME available through the 
Canadian Journal of Neurological Sciences. Discover 
valuable information about your society such as new 
society initiatives, meeting minutes, bylaws, etc. 
Access the News and Views section for news updates 
and reports from your society's input into committees 
of the Royal College and the Canadian Medical 
Association or participate in the Members' Forum, an 
opportunity for you to express your views. 
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39 th 

meeting of the 

Canadian Congress 

of Neurological 

Sciences 

N ^ 

Calgary 
CCNS CCSN 

June 8-12 juin 2004 

Tuesday June 8, 2004 

Pre-Congress Courses 
08:00-17:30 Neurobiology Review Course 
09:00-16:00 ALS-Strategies for Quality Life/Quality Care 
18:00-21:00 Movement Disorders Video Session 
18:00-21:00 Headache 

13:00-14:30 
14:30-16:00 
16:00-17:30 
17:30-19:00 

Poster Session 
Platform Session 
Grand Rounds 
Poster Tours 

Friday, June 11,2004 

Wednesday, 

08:00-17:30 
08:00-12:00 
08:00-12:00 
08:00-12:00 
13:30-17:30 
13:30-17:30 
13:30-17:30 
13:30-17:30 
18:00-20:00 

June 9, 2004 

Spinal Course 
Brain Tumour Course 
Epilepsy 
EMG 
Alzheimer's Disease 
Gamma Knife 
Movement Disorders 
EEG 
Welcome Reception 

08:30-10:30 Plenary Session II: New Directions in the 
Neurosciences 
Platform Session 
Poster Session 
Plenary Session III: Risk Reduction in the 
Clinical Neurosciences 
Social Night 

11:00-13:00 
13:00-14:30 
14:30-16:30 

18:00 

Thursday, June 10,2004 

08:30-10:30 Plenary Session I: Neurology and Neurosurgery 
in the Developing World 

11:00-13:00 Platform Session 

Saturday, June 12,2004 

08:00-10:00 Neurocritical Care Mini-symposium 
08:00-10:00 What's New in Neurology? Mini-symposium 
08:00-10:00 How I do it ... Neurosurgery. Mini-symposium 
08:00-17:30 Child Neurology Day 
10:30-17:00 Stroke 
10:30-17:30 Multiple Sclerosis 
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AUIACE 
# ramipril 

PHARMACOLOGIC CLASSIFICATION: 
Angiotensin Converting Enzyme Inhibitor 

ACTION AND CLINICAL PHARMACOLOGY 
ALTACE (ramipril) is an angiotensin converting enzyme (ACE) inhibitor. 
Following oral administration, ALTACE is rapidly hydrolyzed to ramiprilat, its principal 
active metabolite, 
INDICATIONS AND CLINICAL USE: Essential Hypertension. ALTACE (ramipril) is 
indicated in the treatment of essential hypertension. It may be used alone or in 
association with thiazide diuretics. ALTACE should normally be used in patients in 
whom treatment with a diuretic or a beta-blocker was found ineffective or has been 
associated with unacceptable adverse effects. ALTACE can also be tried as an initial 
agent in those patients in whom use of diuretics and/or beta-blockers are 
contraindlcated or in patients with medical conditions in which these drugs frequently 
cause serious adverse effects. The safety and efficacy of ALTACE in renovascular 
hypertension have not been established and therefore, its use in this condition is not 
recommended. The safety and efficacy of concurrent use of ALTACE with 
antihypertensive agents other than thiazide diuretics have not been established, 
Treatment Following Acute Myocardial infarction 

ALTACE is indicated following acute myocardial infarction in clinically stable patients 
with signs of left ventricular dysfunction to improve survival and reduce 
hospitalizations for heart failure. Sufficient experience in the treatment of patients 
with severe (NYHA class IV) heart failure immediately after myocardial infarction is 
not yet available. (See WARNINGS-Hypotension.) 

MANAGEMENT OF PATIENTS AT INCREASED RISK OF CARDIOVASCULAR 
EVENTS: ALTACE may be used to reduce the risk of myocardial infarction, stroke or 
cardiovascular death in patients over 55 years of age who are at high risk of 
cardiovascular events because of a history of coronary artery disease, stroke, 
peripheral artery disease, or diabetes that is accompanied by at least one other 
cardiovascular risk factor such as hypertension, elevated total cholesterol levels, low 
high density lipoprotein levels, cigarette smoking, or documented microalbuminuria. 
The incidence of the primary outcome {composite of myocardial infarction, stroke and 
death from cardiovascular causes) was reduced from 17.8% in the placebo-treated 
group to 14,0% in the ramipril-treated group. 

GENERAL: In using ALTACE consideration should be given to the risk of angioedema 
(see WARNINGS). When used in pregnancy during the second and third 
trimesters, ACE inhibitors can cause Injury or even death of the developing 
fetus. When pregnancy is detected ALTACE should be discontinued as soon as 
possible (see WARNINGS - Use in Pregnancy, and INFORMATION FOR THE 
PATIENT). 

CONTRAINDICATIONS: ALTACE (ramipril) is contraindicated in patients who are 
hypersensitive to this drug, or to any ingredient in the formulation, or in those patients 
who have a history of angioedema. 

WARNINGS: Angioedema: Angioedema has been reported in patients with ACE 
inhibitors, including ALTACE (ramipril). Angioedema associated with laryngeal 
involvement may be fatal. If laryngeal stridor or angioedema of the face, tongue, or 
glottis occurs, ALTACE should be discontinued immediately, the patient treated 
appropriately in accordance with accepted medical care, and carefully observed until 
the swelling disappears. In instances where swelling is confined to the face and lips, 
the condition generally resolves without treatment, although antihistamines may be 
useful in relieving symptoms. Where there is involvement of tongue, glottis, or larynx, 
likely to cause airway obstruction, appropriate therapy (including, but not limited to 
0.3 to 0.5 mL of subcutaneous epinephrine solution 1:1000) should be administered 
promptly (see ADVERSE REACTIONS). 

The incidence of angioedema during ACE inhibitor therapy has been reported to be 
higher in black than in non-black patients. Patients with a history of angioedema 
unrelated to ACE inhibitor therapy may be at increased risk of angioedema while 
receiving an ACE inhibitor (see CONTRAINDICATIONS). 
Hypotension: Symptomatic hypotension has occurred after administration of ALTACE. 
usually after the first or second dose or when the dose was increased. It is more likely 
to occur in patients who are volume depleted by diuretic therapy, dietary salt 
restriction, dialysis, diarrhea, or vomiting. In patients with ischemic heart disease or 
cerebrovascular disease, an excessive fall in blood pressure could result in a 
myocardial infarction or cerebrovascular accident (see ADVERSE REACTIONS). 
Because of the potential fall in blood pressure in these patients, therapy with ALTACE 
should be started under close medical supervision. Such patients should be followed 
closely for the first weeks of treatment and whenever the dose of ALTACE is increased. 
In patients with severe congestive heart failure, with or without associated renal 
insufficiency, ACE inhibitor therapy may cause excessive hypotension and has been 
associated with oliguria, and/or progressive azotemia, and rarely, with acute renal 
failure and/or death. 

If hypotension occurs, the patient should be placed in a supine position and, if necessary, 
receive an intravenous infusion of 0.9% sodium chloride. A transient hypotensive 
response may not be a contraindication to further doses which usually can be given 
without difficulty once the blood pressure has increased after volume expansion in 
hypertensive patients. However, lower doses of ALTACE and/or reduced concomitant 
diuretic therapy should be considered. In patients receiving treatment following acute 
myocardial infarction, consideration should be given to discontinuation of ALTACE (see 
ADVERSE REACTIONS - Treatment Following Acute Myocardial Infarction, DOSAGE 
AND ADMINISTRATION- Treatment Following Acute Myocardial Infarction). 
Neutropenia/Agranulocytosis: Agranulocytosis and bone marrow depression have 
been caused by ACE inhibitors, Several cases of agranulocytosis, neutropenia or 
leukopenia have been reported in which a causal relationship to ALTACE cannot be 
excluded, Current experience with the drug shows the incidence to be rare. Periodic 
monitoring of white blood cell counts should be considered, especially in patients with 
collagen vascular disease and/or renal disease, Use in Pregnancy: ACE inhibitors can 
cause fetal and neonatal morbidity and mortality when administered to pregnant 
women. Several dozen cases have been reported in the world literature. When 
pregnancy is detected, ALTACE should be discontinued as soon as possible. 
PRECAUTIONS: Renal Impairment: As a consequence of inhibiting the renin-
angiotensin-aldosterone system, changes in renal function have been seen in 
susceptible individuals. In patients whose renal function may depend on the activity 
of the renin-angiotensin-aidosterone system, such as patients with bilateral renal 
artery stenosis, unilateral renal artery stenosis to a solitary kidney, or severe 
congestive heart failure, treatment with agents that inhibit this system has been 
associated with oliguria, progressive azotemia, and rarely, acute renal failure and/or 
death. In susceptible patients, concomitant diuretic use may further increase risk. 
Use of ALTACE should include appropriate assessment of renal function. ALTACE 
should be used with caution in patients with renal insufficiency as they may require 
reduced or less frequent doses (see DOSAGE AND ADMINISTRATION). Close 
monitoring of renal function during therapy should be performed as deemed 
appropriate in patients with renal insufficiency. 

Anaphylactoid Reactions durino Membrane Exposure: Anaphylactoid reactions have 
been reported In patients dialyzed with high-flux membranes (e.g, polyacrylonitrile 
[PAN]) and treated concomitantly with an ACE inhibitor. Dialysis should be stopped 
immediately if symptoms such as nausea, abdominal cramps, burning, angioedema, 
shortness of breath and severe hypotension occur. Symptoms are not relieved by 
antihistamines. In these patients consideration should be given to using a different 
type of dialysis membrane or a different class of antihypertensive agents. 
Anaphylactoid Reactions during Desensitization: There have been isolated reports of 

patients experiencing sustained life threatening anaphylactoid reactions while 
receiving ACE inhibitors during desensitization treatment with hymenoptera (bees, 
wasps) venom. In the same patients, these reactions have been avoided when ACE 
inhibitors were temporarily withheld for at least 24 hours, but they have reappeared 
upon inadvertent rechallenge. 

Hyperkalemia and Potassium-Sparing Diuretics: Elevated serum potassium {greater 
than 5.7 mEq/L) was observed in approximately 1% of hypertensive patients in 
clinical trials treated with ALTACE. In most cases these were isolated values which 
resolved despite continued therapy. Hyperkalemia was not a cause of discontinuation 
of therapy in any hypertensive patient, Risk factors for the development of 
hyperkalemia may include renal insufficiency, diabetes mellitus, and the concomitant 
use of agents to treat hypokalemia or other drugs associated with increases in serum 
potassium (see PRECAUTIONS - Drug Interactions), 
Surgery/Anesthesia: In patients undergoing surgery or anesthesia with agents 
producing hypotension, ALTACE may block angiotensin II formation secondary to 
compensatory renin release. If hypotension occurs and is considered to be due to this 
mechanism, it may be corrected by volume repletion. 
Aortic Stenosis: There is concern, on theoretical grounds, that patients with aortic 
stenosis might be at particular risk of decreased coronary perfusion when treated 
with vasodilators because they do not develop as much afterload reduction. 
Patients with Impaired Liver Function: Hepatitis (hepatocellular and/or cholestatic), 
elevations of liver enzymes and/or serum bilirubin have occurred duringi therapy with 
ACE inhibitors in patients with or without pre-existing liver abnormalities. In most 
cases the changes were reversed on discontinuation of the drug. 
Elevations of liver enzymes and/or serum bilirubin have been reported with ALTACE 
(see ADVERSE REACTIONS). Should the patient receiving ALTACE experience any 
unexplained symptoms particularly duri ng the first weeks or months of treatment, it 
is recommended that a full set of liver function tests and any other necessary 
investigations be carried out. Discontinuation of ALTACE should be considered when 
appropriate. There are no adequate studies in patients with cirrhosis and/or liver 
dysfunction, ALTACE should be used with particular caution in patients with pre­
existing liver abnormalities. In such patients baseline liver function tests should be 
obtained before administration of the drug and close monitoring of response and 
metabolic effects should apply. 

Nursing Mothers: Ingestion of a single 10 mg oral dose of ALTACE resulted in 
undetectable amounts of ramipril and its metabolites in breast milk. However, 
because multiple doses may produce low milk concentrations that are not predictable 
from single doses, ALTACE should not be administered to nursing mothers, 
Pediatric Use: The safety and effectiveness of ALTACE in children have not been 
established; therefore use in this age group is not recommended. 
Use in Elderlv: Although clinical experience has not identified differences in response 
between the elderly {>65 years) and younger patients, greater sensitivity of some 
older individuals cannot be ruled out. 

Patient Alertness: ALTACE may lower the state of patient alertness and/or reactivity, 
particularly at the start of treatment (see ADVERSE REACTIONS). 
Cough: A dry, persistent cough, which usually disappears only after withdrawal or 
lowering of the dose of ALTACE, has been reported. Such possibility should be 
considered as part of the differential diagnosis of cough. 
Drag Interactions: Concomitant Diuretic Therapy: Hypotension may result but can 
be minimized by discontinuing diuretic or increasing salt intake prior to ramipril 
treatment and/or reducing initial dose. Agents increasing serum potassium: Use 
potassium sparing diuretics with caution and monitor frequentfy. Agents causing 
renin release: ALTACE antihypertensive effect increased. Uthiurm Lithium levels may 
be increased. Administer lithium with caution and monitor levels frequently. Antacids: 
The bioavailability of ALTACE and the pharmacokinetics of ramiprilat were not 
affected. Diaoxin: No change in ramipril, ramiprilat or digoxin serum levels. Warfarin: 
The co-administration of ALTACE with warfarin did not after the anticoagulant effects. 
Acenocoumarol: No significant changes. Non-steroidal anti-inflammatory agents 
(NSAID): The antihypertensive effects of ACE inhibitors may be reduced with 
concomitant administration of NSAIDs (e.g. indomethacin). 
ADVERSE REACTIONS: Essential Hypertension. Serious adverse events occurring in 
North American placebo-controlled clinical trials with ramipril monotherapy in 
hypertension (n=972) were: hypotension {0.1%); myocardial infarction (0.3%); 
cerebrovascular accident (0,1%); edema (0.2%); syncope (0.1%). Among all North 
American ramipril patients (n=1,244), angioedema occurred i n patients treated with 
ramipril and a diuretic (0.1%). The most frequent adverse events occurring in these 
trials with ALTACE monotherapy in hypertensive patients (n=651) were: headache 
(15.1%); dizziness (3.7%); asthenia (3.7%); chest pain {2.0%); nausea (1.8%); 
peripheral edema (1.8%); somnolence (1.7%); impotence (1.5%); rash (1.4%); 
arthritis (1.1 %); dyspnea {1.1 %). Discontinuation of therapy due to clinical adverse 
events was required in 5 patients (0.8%). In placebo-controlled trials, an excess of 
upper respiratory infection and flu syndrome was seen in the ramipril group.As these 
studies were carried out before the relationship of cough to ACE inhibitors was 
recognized, some of these events may represent ramipril-induced cough. In a later 
1-year study, increased cough was seen in almost 12% of ALTACE patients, with 
about 4% of these patients requiring discontinuation of treatment. Approximately 1% 
of patients treated with ALTACE monotherapy in North American controlled clinical 
trials (/7=972) have required discontinuation because of cough. 
Treatment Following Acute Myocardial Infarction 

Adverse events (except laboratory abnormalities) in a controlled clinical trial of post-
AMI patients with clinical signs of heart failure considered possibly/probably related 
to ALTACE and occurring in more than 1% of stabilized patients (n=1,004) were: 
hypotension (10.7%); increased cough (7.6%); dizziness/vertigo (5.6%); 
nausea/vomiting (3.8%); angina pectoris (2.9%); postural hypotension (2.2%); 
syncope (2.1 %); heart failure (2.0); severe/resistant heart failure (2.0%); myocardial 
infarction (1.7%); vomiting (1.6%); headache (1.2%); abnormal kidney function 
(1.2%); abnormal chest pain (1.1 %); diarrhea (1.1 %). Isolated cases of death have 
been reported with the use of ramipril that appear to be related to hypotension 
(including first dose effects), but many of these are difficult to differentiate from 
progression of underlying disease (see WARNINGS - Hypotension). Discontinuation 
of therapy due to adverse reactions was required in 368/1,004 post-AMIpatients 
taking ramipril (36.7%), compared to 401/982 patients receiving placebo (40.8%). 
Clinical Laboratory Test Findings: increased creatinine; increases in blood urea 
nitrogen (BUN); decreases in hemoglobin or hematocrit; hyponatremia; elevations 
of liver enzymes, serum bilirubin, uric acid, blood glucose; proteinuria and significant 
increases in serum potassium. 
DOSAGE AND ADMINISTRATION 

Essential Hypertension: Dosage of ALTACE (ramipril) must be individualized. 
Initiation of therapy requires consideration of recent antihypertensive drug treatment, 
the extent of blood pressure elevation and salt restriction. The dosage of other 
antihypertensive agents being used with ALTACE may need to be adjusted. 
Monotherapy: The recommended initial dosage of ALTACE in patients not on diuretics 
is 2.5 mg once daily. Dosage should be adjusted according to blood pressure response, 
generally, at intervals of at least two weeks.The usual dose range is 2.5 to 10 mg once 
daily. A daily dose of 20 mg should not be exceeded, 
In some patients treated once daily, the antihypertensive effect may diminish towards 
the end of the dosing interval. This can be evaluated by measuring blood pressure 
just prior to dosing to determine whether satisfactory control is being maintained for 
24 hours. If it is not, either twice daily administration with the same total daily dose, 
or an increase i n dose should be considered. If blood pressure is not controlled with 
ALTACE alone, a diuretic may be added. After the addition of a diuretic, it may be 
possible to reduce the dose of ALTACE. 

Concomitant Diuretic Therapy: Symptomatic hypotension occasionally may occur 
following the initial dose of ALTACE and is more likely in patients who are currently 
being treated with a diuretic. The diuretic should, if possible, be discontinued for two 

to three days before beginning therapy with ALTACE to reduce the likelihood of 
hypotension (see WARNINGS). If the diuretic cannot be discontinued, an initial dose 
of 1.25 mg of ALTACE should be used with careful medical supervision for several 
hours and until blood pressure has stabilized. The dosage of ALTACE should 
subsequently be titrated (as described above) to the optimal response. 
Use in Renal Impairment: For patients with a creatinine clearance below 40 mL/mln/ 
1.73 m* (serum creatinine above 2.5 mg/dL), the recommended initial dose is 
1.25 mg of ALTACE once daily. Dosage may be titrated upward until blood pressure 
is controlled or to a maxim urn total daily dose of 5 mg. In patients with severe renal 
impairment (creatinine clearance below 10 mL/min/1.73 m1) the maximum total dairy 
dose of 2.5 mg of ALTACE should not be exceeded, 
Treatment Following Acute Myocardial Infarction: 
Initiation of therapy requires consideration of concomitant medication and baseline 
blood pressure and should be instituted under close medical supervision, usually in 
a hospital, three to ten days following an acute myocardial infarction in 
haemodynamically stable patients with clinical signs of heart failure. The 
recommended initial dosage of ALTACE is 2.5 mg given twice a day (bid.), one in 
the morning and one in the evening. If tolerated, and depending on the patient's 
response, dosage may be increased by doubling at intervals of one to three days. 
The maximum daily dose of ALTACE should not exceed 5 mg twice daily (b.i.d). After 
the initial dose of ALTACE, the patient should be observed under medical supervision 
for at least two hours and until blood pressure has stabilized for at least an additional 
hour. If a patient becomes hypotensive at this dosage, it is recommended that the 
dosage be lowered to 1,25 mg b.i.d, following effective management of the 
hypotension, (see WARNINGS - Hypotension). 

Patients who have been fluid or salt depleted, or treated with diuretics are at an 
increased risk of hypotension (see WARNINGS - Hypotension). An excessive fall In 
blood pressure may occur particularly in the following: after the initial dose of ALTACE; 
after every first increase of dose of ALTACE; after the first dose of a concomitant 
diuretic and/or when increasing the dose of the concomitant diuretic. If appropriate, 
the dose of any concomitant diuretic should be reduced which may diminish the 
likelihood of hypotension (see PRECAUTIONS - Drug Interactions). Consideration 
should be given to reducing the initial dose to 1.25 mg of ALTACE in these patients. 
Use in Rerial Impairment: In patients with impaired renal function (creatinine 
clearance of 20-50 mL/min/1.73 m* body surface area), the initial recommended 
dosage is generally 1.25 mg of ALTACE once daily. This dosage may be increased with 
caution up to 1.25 mg of ALTACE twice daily, depending upon clinical response and 
tolerability. 

Insufficient data is available concerning the use of ramipril following acute myocardial 
infarction in patients with heart failure and severe renal failure, (see ACTION AND 
CLINICAL PHARMACOLOGY - Pharmacokinetics and Metabolism, PRECAUTIONS -
Renal Impairment). 

Use in Hepatic Impairment: Insufficient data is available concerning the use of ramipril 
following acute myocardial infarction in patients with heart failure and hepatic 
dysfunction. Dose reduction and careful monitoring of these patients is required (see 
ACTIONS AND CLINICAL PHARMACOLOGY - Pharmacokinetics and Metabolism, 
PRECAUTIONS - Patients with Impaired Liver Function). 
Management of Patients at Increased Risk of Cardiovascular Events: 
Recommended initial dose: 2.5 mg of ALTACE once daily. Depending on the 
tolerability, the dose is gradually increased, ft is recommended to double the dose 
after one week of treatment and - after another three weeks - to increase it to 
10 mg. Usual maintenance dose: 10 mg of ALTACE daily (see ACTION AND CLINICAL 
PHARMACOLOGY, WARNINGS and PRECAUTIONS). Dosage recommendations for 
special risk groups such as patients with renal or hepatic impairment, or at an 
increased risk of hypotension (fluid or salt depletion, treated with diuretics) are to be 
followed as previously described (see WARNINGS and PRECAUTIONS). 
DOSAGE FORM 
a) Composition 

ALTACE (ramipril) capsules 1.25 mg, 2,5 mg, 5.0 mg, and 10.0 mg contain the 
medicinal ingredient ramipril in quantities of 1.25 mg, 2.5 mg, 5.0 mg, and 10,0 mg 
respectively, The qualitative formulation for all potencies of ALTACE is: ramipril, pre-
gelatinized starch NF (as filler, gliding agent and disintegration agent) and empty 
gelatin capsules. Empty gelatin capsules for ail potencies of ALTACE are composed of 
gelatin NF and coloring agents specific to each potency (see below). 

POTENCY 

1.25 mg 

2.5 mg 

5.0 mg 

10.0 mg 

CAP 

Yellow iron oxide 
Titanium dioxide 

Yellow iron oxide 
FD & C red no. 3 
Titanium dioxide 

FD & C blue no, 2 
FD & C red no. 3 
Titanium dioxide 

FD & C blue no. 2 
FD & C red no. 3 
Black iron oxide 
Titanium dioxide 

BODY 

Titanium dioxide 

Titanium dioxide 

Titanium dioxide 

Titanium dioxide 

b) Stability and storage recommendations 
Store ALTACE (ramipril) In original container at room temperature, below 25°C and 
not beyond the date indicated on the container. 
AVAILABILITY: No. 4 hard gelatin capsules: 

• 1.25 mg (white/yellow): 
• 2.5 mg (white/orange); 
• 5.0 mg (white/red); 
• 10.0 mg (white/blue). 
ALTACE capsules 1.25 mg, 2.5 mg, 5.0 mg and 10.0 mg are packaged in cartons ol 
30 (2x15 blister-packed) capsules. Bottles of 100 capsules and 500 capsules also 
available. 

Product monograph available upon request. 

References: 
1. ALTACE Product Monograph. 2. The Heart Outcomes Prevention Evaluation Study 
Investigators (HOPE) Trial. Effects of an angiotensin-converting-enzyme inhibitor, 
ramipril, on cardiovascular events in high-risk patients. N Engl J Med 
2000:342(3):145-53. 

® Registered trade-mark of Aventis Group. Used under licence by (J&E) 'PM& 
Aventis Pharma Inc., Laval, Quebec H7L 4A8. 50069716 
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Aventis 

PORTRAIT OF A FAMILY HISTORY 

HISTORY DOESN'T HAVE TO REPEAT ITSELF 

Died age 62 
of stroke. 

Roger, 
History of 
angina. 

Died age 57 
of Ml. 

Help Reduce the 
Risk of CV Death 

(/><0.001;6.1%vs. 8.1%) 

ALTACE 10 
framipril framipril 

GUARDING AGAINST CV DEATH 

ALTACE is indicated in the treatment of essential hypertension, normally when beta-blockers and diuretics are inappropriate. It may be used alone or in association with thiazide diuretics. ALTACE is 
indicated following acute myocardial infarction in clinically stable patients with signs of left ventricular dysfunction to improve survival and reduce hospitalizations for heart failure. 

Results from the HOPE study showed that ALTACE improved survival in patients by reducing the risk of CV death by 26% ( /KO.001 ; 6.1 % vs. 8.1 %). ALTACE may be used to reduce the risk of Ml, stroke, 
or CV death in patients over age 55 who are at high risk of CV events because of a history of CAD, stroke, peripheral artery disease, or diabetes accompanied by at least 1 other CV risk factor such as 
hypertension, elevated total cholesterol levels, low HDL levels, cigarette smoking, or documented microalbuminuria. 

Like other ACE inhibitors, ALTACE is not recommended for pregnant or lactating women and should be used with caution in patients with renal insufficiency. The most frequent adverse events occurring 
in clinical trials with ALTACE monotherapy in hypertensive patients who were treated for at least 1 year (n=651) were: headache (15.1%); dizziness (3.7%); asthenia (3.7%); chest pain (2.0%). 
Discontinuation of therapy due to clinical adverse events was required in 5 patients (0.8%). 

The reasons for stopping treatment were cough (ramipril 7.3% vs. placebo 1.8%); hypotension/dizziness (1.9% vs. 1.5%) and edema (0.4% vs. 0.2%). 

ALTACE is the most prescribed ACEI among cardiologists. 
* IMS Health Canada: Canadian CompuScript Audit, Year 2002 Total Prescriptions 

Product Monograph available to physicians and pharmacists upon request. Aventis Pharma Inc.. l.aval, Quebec H7L 4A8. 
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V , 

\ \ Maintenant, ma famille et moi ne faisons 
plus face a ma SEP chaque fois que 
nous ouvrons la porte du refrigerateur. / / 

-Teresa, groupe de discussion sur la SEP, avril 2002 

Preparation 
SANS REFRIGERATION 
pour une commodite 
toute nouvelle 

• Nouvelle souplesse et discretion 
dans la conservation 

• Deplacements et voyages facilites 
(conserver entre 15 et 30 °C) 

htaabic 

(M) 
BETA5ER0N* est une marque deposee de Berlex Canada inc. CCPP^ 
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NOUVELLE PREPARATION 
SANS REFRIGERATION 

SERON... 
A SON MEILLEUR! 

Le meme traitement eprouve 

Reduction de la FREQUENCE et de la GRAVITE des poussees en SEP remittente' 

MD Soutien telephonique sur la prise en charge fourni sans frais par SEP-ACCES 

pour le Canada et permettant au patient d'etre en communication directe 

avec une infirmiere specialised en SEP 

BETASERON* (interferon beta-1b) est indique pour reduire la frequence des poussees cliniques chez les patients ambulatoires 
atteints de sclerose en plaques remittente. II est egalement indique pour ralentir la progression de I'incapacite et reduire 
la frequence des poussees cliniques chez les patients atteints de sclerose en plaques progressive-secondaire. 

L'efficacite et I'innocuite de BETASERON" dans la SEP progressive-primaire n'ont pas ete evaluees. On ne dispose pas de 
donnees probantes sur l'efficacite du traitement dans la SEP remittente au-dela de deux ans. 

Chez les patients atteints de SEP remittente, les effets indesirables les plus courants lies a I'utilisation de BETASERON' sont: 

syndrome pseudo-grippal (76 °/o), fievre (59 °/o), frissons (46 °/o), reactions au point d'injection (85 %), myalgie (44 %), 

asthenie (49 %) et malaise (15 °/o)2. Les symptomes pseudo-grippaux et les reactions au point d'injection peuvent etre 

traites et diminuent avec le temps2. 

POUR PLUS DE DETAILS SUR LES MISES EN GARDE ET LES PRECAUTIONS, VEUILLEZ CONSULTER LA MONOGRAPHIE DE 
PRODUIT FOURNIE SUR DEMANDE AUX PROFESSIONNELS DE LA SANTE. 

rj E5 

BETASERON 
® 

I N T E R F E R O N BETA-lb 
A-19 

\B€RLeX w 
www.betaseron.ca 
www.mspathways.ca 
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Q
r o p i n i r o l e 

LHP 
Ropinirole {as ropinirole hydrochloride) 

TABLETS: 0.25 mg, 1.0 mg, 2.0 mg, 5.0 mg 

THERAPEUTIC CLASSIFICATION: Antiparkinsonian Agent / Dopamine Agonist 

INDICATIONS AND CLINICAL USE: REQUIP9 (ropinirole hydrochloride) is 

indicated in the treatment of the signs and symptoms of Idiopathic Parkinson's 

disease. REQUIP* can be used both as early therapy, without concomitant 

levodopa and as an adjunct to levodopa. Three year and five year active-

comparator controlled clinical trials have been conducted. 

CONTRAINDICATIONS: REQUIP* (ropinirole hydrochloride) is contraindicated 

In patients with a known hypersensitivity to ropinirole hydrochloride or the 

exciplents of the drug product. 

WARNINGS: Sudden Onset of Sleep - Patients receiving treatment with 

REQUIP* (ropinirole hydrochloride), and other dopaminergic agents have 

reported suddenly tailing asleep while engaged in activities of dally living, 

including operating a motor vehicle, which has sometimes resulted in 

accidents. Although some of die patients reported somnolence while on 

REQUIP*, others perceived that they had no warning signs, such as excessive 

drowsiness, and believed that they were alert immediately prior to the event. 

Physicians should alert patients of the reported cases of sudden onset of sleep, 

bearing in mind that these events are NOT limited to initiation of therapy. 

Patients should also be advised that sudden onset of sleep has occurred 

without warning signs, if drowsiness or sudden onset of sleep should occur, 

patients should immediately contact their physician. Until further Information 

is available on the management of this unpredictable and serious adverse 

event, patients should be warned not to drive or engage in other activities 

where impaired alertness could put themselves and others at risk of serious 

Injury or death (e.g., operating machines). Episodes of falling asleep while 

engaged In activities of daily living have also been reported in patients taking 

other dopaminergic agents, therefore, symptoms may not be alleviated by 

substituting these products. Presently, the precise cause of this event is 

unknown. It is known that many Parkinson's disease patients experience 

alterations in sleep architecture, which results In excessive daytime sleepiness 

or spontaneous dozing, and that dopaminergic agents can also induce 

sleepiness. There Is Insufficient information to determine whether this event is 

associated with REQUIP*, all dopaminergic agents or Parkinson's disease 

Itself. Orthostatic Symptoms - Dopamine agonists appear to impair the 

systemic regulation of blood pressure with resulting orthostatic symptoms of 

dizziness or lightheadedness, with or without documented hypotension. These 

symptoms appear to occur especially during dose escalation. Therefore, 

patients treated with dopamine agonists should be carefully monitored for 

signs and symptoms of orthostatic hypotension, especially during dose 

escalation (see DOSAGE and ADMINISTRATION) and should be informed of this 

dsk. Hallucinations - Ear*/ Therapy: In placebo- controlled trials, REQUIP* 

(ropinirole hydrochloride) caused hallucination in 5.1% of patients during eady 

therapy (1.4% in the placebo group). Hallucination was of sufficient severity 

that It led to discontinuation In 1.3% of patients. The Incidence of hallucination 

was dose-dependent. In a 5-year study comparing REQUIP* with levodopa in 

early Parkinson's patients, the overall Incidence of hallucinations was 17.3% 

(31/179) for patients treated with REQUIP* and 5.6% (5/89) for levodopa 

patients. Hallucinations led to discontinuation of the study treatment in 5.0% 

of REQUIP* and 2.2% of levodopa patients. In a 3-year study comparing 

REQUIP* with another dopamine agonist, the overall incidence of 

hallucinations was 9.5% (16/168) tor patients treated with REQUIP* and 9.0% 

(15/167) for patients receiving active comparator. Hallucinations led to 

discontinuation of the study treatment in 2.4% of REQUIP* patents and 3.0% 

of comparator patients, Concomitant Selegiline: In a 5-year study, REQUIP* 

patients receiving concomitant selegiline reported a higher incidence of 

hallucinations (23.5%) than did those without (12.2%); this subpopulation 

effect was not seen In the L-dopa arm (hallucinations with concomitant 

selegiline = 2.0% vs hallucinations without selegiline = 8.0%). Adjunct 

Therapy. Hallucinations were experienced by 10.1% of patients receiving 

REQUIP* and levodopa, compared to 4.2% receiving placebo and levodopa. 

Hallucinations were of sufficient severity that ft led to discontinuation in 1.9% 

of patients. The incidence of hallucinations was dose dependent. 

PRECAUTIONS: Cardiovascular - Since REQUIP* (ropinirole hydrochloride) 

has not been studied in patients with a history or evidence of significant 

cardiovascular disease Including myocardial infarction, unstable angina, 

cardiac decompensation, cardiac arrhythmias, vaso-occlusive disease 

(including cerebral) or cardiomyopathy, it should be used with caution in such 

patients. There is limited experience with REQUIP* in patients treated with 

antihypertensive and antiarrhythmic agents. Consequently, in such patients, 

the dose of REQUIP* should be titrated with caution. Orthostatic Symptoms -

Orthostatic symptoms of dizziness or lightheadedness as well as somnolence 

may occur during REQUIP* therapy. Neuroleptic Malignant Syndrome - A 

symptom complex resembling the neuroleptic malignant syndrome 

(characterized by elevated temperature, muscular rigidity, altered 

consciousness, and autonomic instability), with no other obvious etiology, has 

been reported In association with rapid dose reduction, withdrawal of, or 

changes in antj-Parklnsonlan therapy. A single spontaneous report of a 

symptom complex resembling the neuroleptic malignant syndrome has been 

observed in a 66 year old diabetic male patient with Parkinson's disease, who 

developed fever, muscle stiffness, and drowsiness 8 days after beginning 

REQUIP treatment. The patient also experienced acute bronchitis, which did 

not respond to antibiotic treatment. REQUIP* was discontinued three days 

before the patient died. The reporting physician considered these events to be 

possibly related to REQUIP* treatment, (see DOSAGE AND ADMINISTRATION). 

A single spontaneous report of severe muscle pain has been reported in a 66 

year old male patient around his thigh. The reporting physician considered the 

event to be probably related to REQUIP* treatment. Retinal Pathology in Rats 

- In a two year carcinogenicity study in albino Sprague-Dawley rats, retinal 

atrophy was observed at incidences of 0%, 1.4%, 1.4% and 10% of male rats 

and 0%, 4.4%, 2.9% and 12.9% of female rats dosed at 0,1.5, 15 and 

50 mg/kg/day respectively. The incidence was significantly higher in both male 

and female animals dosed at 50 mg/kg/day. The 50 mg/kg/day dose 

represents a 2.8 fold greater exposure (AUC) and a 13.1 fold greater exposure 

(Cmax) to ropinirole in rats than the exposure would be in humans at the 

maximum recommended dose of 24 mg/day. The relevance of this finding to 

humans is not known. Pregnancy - The use of REQUIP during pregnancy Is 

not recommended. REQUIP given to pregnant rats during organogenesis 

(gestation days 8 through 15) resulted in decreased fetal body weight at 

60 mg/kg/day (approximately 3-4 tmes the AUC at the maximal human dose 

of 8 mg ti.d.), increased fetal death at 90 mg/kg/day (approximately 5 times 

the AUC at the maximal human dose of 8 mg ti.d.) and digital malformations 

at 150 mg/kg/day (approximately 8-9 times the AUC at the maximal human 

dose of 8 mg ti.d.). These effects occurred at maternally toxic doses. There 

was no indication of an effect on development of the conceptus at a maternally 

toxic dose of 20 mg/kg/day in the rabbit. In a perinatal-postnatal study in rats, 

10 mg/kg/day of REQUIP (approximately 0.5 - 0.6 times the AUC at the 

maximal human dose of 8 mg ti.d.) impaired growth and development of 

nursing offspring and altered neurological development of female offspring. 

Nursing Mothers - Since REQUIP suppresses lactation, it should not be 

administered to mothers who wish to breast-feed infants. Studies in rats have 

shown that REQUIP and/or res metabolites cross the placenta and are 

excreted in breast milk. Consequently, the human fetus and/or neonate may be 

exposed to dopamine agonist activity. Use In Women Receiving Estrogen 

Replacement Therapy- In female patients on long-term treatment with 

conjugated estrogens, oral clearance was reduced and elimination half-life 

prolonged compared to patients not receiving estrogens. In patients, already 

receiving estrogen replacement therapy, REQUIP may be titrated in the 

recommended manner according to clinical response. However, if estrogen 

replacement therapy is stopped or introduced during treatment with REQUIP, 

adjustment of the REQUIP dosage may be required. Pediatric Use - Safety 

and effectiveness in the pediatric population have not been established. Renal 

and Hepatic Impairment- No dosage adjustment is needed in patients with 

mild to moderate renal impairment (creatinine clearance of 30 to 50 mL/min). 

Because the use of REQUIP in patients with severe renal impairment or 

hepatic impairment has not been studied, administration of REQUIP to such 

patients is not recommended. Drug Interactions - Psychotropic Drugs: 

Neuroleptics and other centrally active dopamine antagonists may diminish 

the effectiveness of REQUIP. Therefore, concomitant use of these products is 

not recommended. Based on population pharmacokinetic assessment, no 

interaction was seen between REQUIP* and tricyclic antidepressants or 

benzodiazepines. Anti-Parkinson Drugs: Based on population 

pharmacokinetic assessment, there were no interactions between REQUIP 

and drugs commonly used to treat Parkinson's disease, i.e., selegiline, 

amantadine, and anticholinergics. Levodopa: The potential pharmacokinetic 

Interaction of levodopa/ carbidopa (100 mg/10 mg b.i.d.) and REQUIP (2 mg 

ti.d.) was assessed In levodopa naive (de novo) male and female patients with 

Parkinson's disease (n=30, mean age 64 years). The rate and extent of 

availability of REQUIP at steady state were essentially the same with or 

without levodopa. Similarly, the rate and extent of availability of levodopa, as 

well as its elimination half-life, were essentially the same in the presence and 

absence of REQUIP. Inhibitors of CYP1A2: Ciprofloxacin: The effect of 

ciprofloxacin (500 mg bid.) on the pharmacokinetics of REQUIP (2 mg ti.d.) 

was studied in male and female patients with Parkinson's disease (n=12, 

mean age 55 years). The extent of systemic availability of REQUIP was 

significantly increased when coadministered with ciprofloxacin (AUC increased 

by 1.84 fold). Thus, in patients already receiving CYP1A2 inhibitors such as 

ciprofloxacin, REQUIP therapy may be instituted in the recommended manner 

and the dose titrated according to clinical response. However, if therapy with a 

drug known to be an inhibitor of CYP1A2 is stopped or introduced during 

treatment with REQUIP, adjustment of the REQUIP dosage will be required. 

Substrates ofCYPIAZ Theophylline:^ effect of oral theophylline (300 mg 

b.i.d.) on the pharmacokinetics of REQUIP (2 mg ti.d.) was studied in male 

and female patients with Parkinson's disease (n=12, mean age 59 years). 

There was no marked change in the rate or extent of availability 

of REQUIP when coadministered with theophylline. Similarly, coadministration 

of REQUIP with intravenous theophylline (5 mg/kg) did not result in any 

marked change in the pharmacokinetics of theophylline. (I is therefore unlikely 

that substrates of CYP1A2 would significantly alter the pharmacokinetics of 

REQUIP, and vice-versa. Dlgoxln: The effect of REQUIP (2 mg ti.d.) on the 

pharmacokinetics of digoxin (0.125-0.25 mg o.d.) was studied in male and 

female patients with Parkinson's disease (n=10, mean age 72 years). 

Coadministration at steady state with REQUIP resulted in a 10% decrease in 

digoxin AUC although mean trough digoxin plasma concentrations were 

unaltered. However, the effect of higher recommended doses of REQUIP on 

the pharmacokinetics of digoxin is not known. Alcohol: No information is 

available on the potential for interaction between REQUIP and alcohol. As with 

other centrally active medications, patients should be cautioned against taking 

REQUIP with alcohol. Psycho-Motor Performance - (see WARNINGS-

Sudden Onset of Sleep). 

ADVERSE REACTIONS: Adverse Reactions Associated with 

Discontinuation of Treatment - Of 1599 patients who received REQUIP 

(ropinirole hydrochloride) during the premarketing clinical trials, 17.1% in 

early-therapy studies and 17.3% in adjunct-therapy studies discontinued 

treatment due to adverse reactions. The events resulting In discontinuation of 

REQUIP in 1 % or more of patients were as follows: Early therapy, nausea 

(6.4%), dizziness (3.8%), aggravated Parkinson's disease (1.3%), hallucination 

(1.3%), headache (1.3%), somnolence (1.3%) and vomiting (1.3%). Adjunct 

therapy: dizziness (2.9%), dyskinesia (2.4%), confusion (2.4%), vomiting 

(2.4%), hallucination (1.9%), nausea (1.9%), anxiety (1.9%), and increased 

sweating (1.4%). Patients over 75 years of age (n=130) showed slightly higher 

incidences of withdrawal due to hallucination, confusion and dizziness than 

patients less than 75 years of age. Most Frequent Adverse Events - Adverse 

events occurring with an incidence of greater than, or equal to, 10% were as 

follows: Early therapy: nausea, dizziness, somnolence, headache, peripheral 

edema, vomiting, syncope, fatigue and viral infection. Adjunct therapy: 

dyskinesia, nausea, dizziness, somnolence and headache. Dopamine agonists, 

with an ergoline chemical structure have been associated with adverse 

experiences such as retroperitoneal fibrosis, erythromelalgia and pulmonary 

reactions. REQUIP has a novel, non-ergoline chemical structure and no 

reports of such events have been observed in clinical trials. Incidence of 

Adverse Events in Placebo Controlled Trials - The incidence of postural 

hypotension, an event commonly associated with initiation of dopamine 

agonist therapy, was not notably different from placebo in clinical trials. 

However, decreases in systolic blood pressure to < 90 mmHg have been 

observed in 13% (<65 years), 16% (65 - 75 years) and 7.6% (>75 years) of 

patients treated with REQUIP. Table 2 lists adverse events that occurred at an 

Incidence of 1 % or more among REQUIP-treated patients who participated in 

placebo-controlled trials for up to one year. Patients were dosed in a range of 

0.75 mg to 24 mg/day. Reported adverse events were classified using a 

standard World Health Organization (WHO)-based dictionary terminology. The 

prescriber should be aware that these figures can not be used to predict the 

incidence of adverse events in the course of usual medical practice where 

patient characteristics and other factors differ from those which prevailed in 

the clinical trials. Similarly, the cited frequencies can not be compared with 

figures obtained from other clinical Investigations involving different 

treatments, uses and investigators. The cited figures, however, do provide the 

prescribing physician with some basis for estimating the relative contribution 

of drug and non-drug factors to the adverse events Incidence rate in the 

population studied. 

TABLE 2 

Adverse events with Incidence 2 1% from all placebo-controlled 
early and adjunct therapy studies 

% Autonomic Nervous System 

Sweating Increased 

Mouth Dry 

Flushing 

Body as a Whole General 

Peripheral Edema 

Fatigue 

Injury 

Pain 

Asthenia 

Drug Level Increased 

Chest Pain 

Malaise 
Therapeutic Response 

Decreased 

Cellulitis 
Influenza-like Symptoms 

Fever 

Cardiovascular General 

Syncope 

Hypotension Postural 

Hypertension 

Hypotension 

Cardiac Failure 

Earfy Therapy 

WOW 
N-157 
occurrence 

6,4 
5,1 
3,2 

13,4 

10,8 

-7,6 
6,4 
4.5 
3.8 
3.2 

1,9 
1,3 

-
-

11,5 

6,4 
4,5 
1,9 

-
Central and Peripheral Nervous System 

Dizziness 

Dyskinesia 

Headache 

Ataxia (Falls) 

Tremor 

Paresthesia 

Hyperesthesia 

Dystonia 
Hypokinesia 

Paresis 
Speech Disorder 

Vertigo 

Carpal Tunnel Syndrome 

Gastrointestinal System 

Nausea 

Vomiting 
Dyspepsia 

Constipation 

Abdominal Pain 

Diarrhea 

Anorexia 
Flatulence 

Tooth Disorder 

Saliva Increased 

Colitis 

Dysphagia 

Periodontitis 
Eructation 
Fecal Incontinence 

Hemorrhoids 

Gastroesophageal Reflux 

Gastrointestinal Disorder (MOS 

Tooth Ache 

Hearing and Vestibular 

Tinnitus 

Heart Rate and Rhythm 

Palpitation 

40.1 

-17.2 

-
--3,8 

-
-
--1,9 

1.3 

59.9 

12.1 

9,6 
8.3 
6,4 

-3,8 
2,5 
1.9 

-1.3 
1.3 
1.3 

-
--
-
-
-

1,3 

3.2 

Placebo 
N-147 

%ocQurrance 

4.1 
3.4 
0.7 

4.1 
4.1 

-4.1 
1.4 
2.7 
2.0 
0.7 

0.7 
0.0 

-
-

1.4 
4.8 
3.4 
O.C 

-
21.8 

-17.0 

-
--2.0 

-
-
--O.C 

0,7 

21.8 

6.8 
4.8 
7.5 
2.7 

-1.4 
1.4 
0.7 

-0.0 
0.0 
0.0 

-
--
-
-
-

0.0 

2.0 

Adjunct Ttwapy 

REQUIP* 
N-206 

ttoccumnca 

7.2 
5.3 
1.4 

3.9 

-' 10,6 

5,3 

-6.7 

-1,4 

-_ 1.0 
1.4 

2.9 

_ 3,4 
2,4 
1.0 

26.0 

33,7 

16,8 

9.6 
6,3 
5,3 

-4,3 
5,3 
2.9 
1.0 

--
29.8 

7.2 

-5,8 
8,7 
4,8 

-1.9 
1.0 
2.4 

2.4 
1.4 
1.4 
1.0 
1.0 
1.0 
1.0 
1.0 

-
2.9 

Plfloabo 
N-120 

% occurranca 

1.7 
0.8 
0,8 

2.5 

-9.2 
3.3 

-3.3 

-0.8 

--0.0 
0.0 

1.7 

-3.3 
o.a 
0.0 

15.8 

12.5 

11.7 

6.7 
2.5 
2.S 

-4.2 
4.2 
0.0 
0.0 

--
18.3 

4.2 

-3.3 
7.5 
2.5 

-0.8 
0.8 
0.8 

0.8 
0.8 
0.0 
0.0 
0.0 
0.0 
0.0 
0.0 

-
2.5 
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IF YOU STARTED PATIENTS ON REQUIP® 
WOULD THE FUTURE LOOK DIFFERENT? 

Interim 6-month results from a 5-year multicentre study show ReQuip® demonstrated similar efficacy to L-dopa 
in the control of early* Parkinson's disease.]Q Yet ReQuip® has demonstrated a low propensity to produce 
dyskinesias.2tt Maybe it's time to rethink Parkinson's. And start early Parkinson's patients on ReQuip® alone. 
ReQuip* (ropinirole hydrochloride) is indicated in the treatment of the signs and symptoms of idiopathic Parkinson's disease. ReQuip"' can be used both as early 
therapy without concomitant levodopa and as an adjunct to levodopa. Three year and five year active-comparator controlled clinical trials have been conducted. 

Patients receiving treatment with ReQuip*, and other dopaminergic agents have reported the sudden onset of sleep while engaged in daily activities. Patients should 
be warned not to drive or engage in other activities where impaired alertness could put themselves or others at risk.*'"1 

Adverse events occurring with an incidence of greater than, or equal to, 10% were as follows: Early therapy: nausea, dizziness, somnolence, headache, peripheral 
edema, vomiting, syncope, fatigue and viral infection. Adjunct therapy: dyskinesia, nausea, dizziness, somnolence and headache. 

ReQuip* is contraindicated in patients with a known hypersensitivity to ropinirole hydrochloride or the excipients of the drug product. 
t Hoehn and Yahr stages I—II. 

B A 6-month interim analysis of a 5-year, double-blinded, randomized, multicentre study of patients with early Parkinson's disease. n=268:179 patients received ropinirole and 89 received L-dopa. The mean daily dose was 
9.7 mg and 464.0 mg respectively. There was no difference in Clinical Global Improvement scale in patients with Hoehn and Yahr stages l-II although L-dopa showed improvement in a greater proportion of patients with 
more severe disease. The proportion of responders was 58% in the L-dopa group and 48% in the ropinirole group; this was not of statistical significance. 
t t In Early therapy, the respective incidences of dyskinesia in patients receiving ropinirole was 1.2% and in patients receiving L-dopa was 11.2%. Meta analysis, n-515.17 months. 
ftt Please consult the Warnings section of the Prescribing Information. 

TjJAEJt ( j j j j j ) 

Q
r o p i n i r Q I e _ 

UIP 
Rethinking Parkinson's. 

( ^ GlaxoSmithKline 
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N T R O D U N E W T I O 

From uncontrolled 

connecting excellent 
profiles in efficacy 
and tolerability 

Effective control of seizures 

Shown to provide up to 4 out of 10 refractory patients 

w i th a 50% reduction in partial onset seizures 

(p < 0.001) 

Rapid clinical improvement demonstrated by week 2 

during a 14-week evaluation period (p < 0.001)" 

-Lu^tJlrrk 

* 
For more information, please refer to the complete Keppra Product Monograph. 
* Keppra is a registered trademark of UCB S.A. Distributed by Lundbeck Canada Inc. 

Keppra is indicated as adjunctive therapy in the management 
of patients with epilepsy who are not satisfactorily controlled 
by conventional therapy. 

The most significant CNS adverse events were somnolence (Keppra 
15% vs placebo 10%) and asthenia (Keppra 14% vs placebo 10%), 
behavioural/psychiatric symptoms (nonpsychotic: Keppra 14% vs 
placebo 6%; psychotic: Keppra 1% vs placebo 0%) and coordination 
difficulties (Keppra 3% vs placebo 2%). These adverse events were 
observed in controlled clinical trials with concomitant AEDs. 

A -22 
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to control 

Generally well tolerated 

Favourable side effect profile 

Adverse events not dose dependent2 

Low discontinuation or dosage reduction (Keppra 
14.3% vs placebo 11.7%) due to adverse events' 

Efficacy and manageability right from the start 

• Starting dose of 1000 mg/day (500 mg bid) shown 
to be effective and may be adjusted to a maximum 
of 3000 mg/day if required 

• No blood level monitoring required 

• No drug/drug interactions' with other AEDs, warfarin, 
digoxin or between Keppra 500 mg bid and a combi­
nation oral contraceptive (0.03 mg ethinyl estradiol 
and 0.15 mg levonorgestrel)1' 

§ Note: Pharmacokinetic interaction studies with contraceptives have not been conducted 
covering the full recommended dosage range of Keppra. Physicians should advise their female 
patients to be alert to any irregular vaginal bleeding or spotting and report any occurrences. 

* Data from a 38-week multicentre, randomised, add-on, double-blind, placebo-controlled, parallel-
group trial. Study consisted of a 4-week titration period followed by a 14-week evaluation period. 
Patients received either levetrracetam 1000 mg/day (n • 98), 3000 mg/day (n = 101) or placebo 
(n = 95). Patient weekly seizure frequency was reduced over placebo, at week 2 of the evaluation 
period, by 24.9% (1.120/1.406) for Keppra 1000 mg/day and 38.6% (0.918/1.406) for Keppra 
3000 mg/day. The percentage of patients achieving a 50% seizure reduction from baseline after 
the 18-week titration and evaluation period was 7.4% for placebo, 37.1% for Keppra 1000 mg/day 
and 39.6% for Keppra 3000 mg/day. 

t Based on observations in clinical studies. 
t Cmax of levetiracetam's metabolite (ucb L057) was approximately doubled in presence of probe­

necid. Renal clearance of ucb L057 decreased by 60% in presence of probenecid. 

levetiracetam 
CONNECTING EXCELLENT PROFILES IN 

EFFICACY AND TOLERABILITY 
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^o for voui _ 

Rebif relative benefits vs. placebo 
Reduced 

relapse rate 
Delayed 

progression 
of disability 

MEMT '" f̂fl 

Reduced 
burden of 

disease 

{1.73 vs. 2.56 wilh placebo, 
mean,p<0.005) 

{21.3 vs. 11.9 months with placebo, 
first quartile, p<0.05, delay in time 

to confirmed first progression) 

(-3.8% vs.+10.9% with 
placebo, median, p<0.0001, 

as measured by MRI) 

Results of the 44 meg TIW dose at 2 years.1 

In two pivotal studies, including a total of 628 

patients, Rebif showed significant efficacy in 

three major outcomes (relapses, disability 

progression and MRI).1,2 

Its ability to affect the course of the disease2 has 

made Rebif not only a good first-line choice for 

relapsing-remitting MS, but the leading drug in 

its class.3 

Rebif is generally well-tolerated. The most common adverse events are often manageable and decrease 

in frequency and severity over time.2t 

Rebif alters the natural course of relapsing-remitting MS.2 

Rebif* is indicated for the treatment of relapsing-remitting multiple sclerosis in patients with an EDSS between 0 and 5.0, to 
reduce the number and severity of clinical exacerbations, slow the progression of physical disability, reduce the requirement for 
steroids, and reduce the number of hospitalizations for treatment of multiple sclerosis. The efficacy of Rebif has been 
confirmed by Ti-Gd enhanced and T2 (burden of disease) MRI evaluations.2 

t The most common adverse events reported are injection-site disorders (all) (92.4% vs. 38.5% placebo), upper respiratory tract 
infections (74.5% vs. 85.6% placebo), headache (70.1% vs. 62.6% placebo), flu-like symptoms (58.7% vs. 51.3% placebo), 
fatigue (41.3% vs. 35.8% placebo) and fever (27.7% vs. 15.5% placebo). Evidence of safety and efficacy derived from 2-year data 
only. Please see product monograph for full prescribing information.2 

:|: Randomized, double-blind, placebo-controlled trial. Rebif 44 meg TIW group (n=184), Rebif 22 meg TIW group (n=189), 
placebo group (n=187).' 

A Fictitious case may not be representative of results for the general population. 

~\.serono hfeRebif: 
Interferon beta-la • • • 

FOR MULTIPLE REASONS 
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